BLACK OPS SERIES

JT

JEEP JT BED RACK

*VERIFY YOU HAVE ALL THE COMPONENTS BEFORE STARTING THE INSTALLATION. REFER TO THE
ENGINEERING DRAWINGS AT THE END OF THIS DOCUMENT FOR A COMPLETE PARTS LIST*

JRR2020 - REV 1 10/24/22 Page 1



Start by installing the four Mounting Brackets at _*%
each corner of the truck bed as shown here.

I you have an accessory rail inside your bed, you
do not need the Rail Clamps. You can simply
fasten the four Mounting Brackets to your ac-
cessory rail if you prefer.

**Accessory rail fasteners are not included with
this bed rack.**

If you do not have an accessory rail, insert the

Rail Clamps underneath the bed rail and fasten
using the @3/8 Hex Bolts and Washers provid-
ed. Leave these loose for now while you finish
the rack installation.

Before you tighten the Rail Clamp, be sure to
push it up underneath the bed rail as high as it
will go.

Bed Rail Rear Mount Driver Side \i
cross section \ -

Front Mount Driver Side

JRR2020 - REV 1 10/24/22 Page 2



Next install the Corner Vertical Members at
each corner using the @3/8 Carriage Bolts, Nuts
and Washers. Leave these bolts slightly loose
while you finish the installation.

The four Corner Mounting Brackets have two
positions for mounting the Vertical Members. If
you have a bed cover you may need to mount
the Vertical Members in the upper position

The upper mounting position will raise the rack
1.5".

u [] | <= Upper Mounting Position

O Q Q 0 O AE(— Lower Mounting Position
|

Next install your Frame Corners and Crossmem-
bers. You can position the Frame Corners in ei-
ther the tall or short orientation as shown below
depending how tall you want your bed rack.

Slide both of the Frame Corners all the way into
the Crossmember

[ e JY e Y s Y e JY cs i an )

0
[] Short Frame Corner

3
=====cq: 0 o B @O + + a o 9 o9 h;;gggg A
=

JRR2020 - REV 1 10/24/22 Page 3



Now carefully lower the Frame Corners and = PEPErEra-
Crossmember into the Vertical Members.

Do this for both the front and rear positions of
the bed rack. j

Determine the height you want your rack to be,
then install two of the @3/8 Carriage Bolts, Nuts |
and Washers as shown here. Leave these bolts
loose while you finish the installation.

Next install the four Span Members on the sides ___
and top of the bed rack as shown here using .
the @3/8 Carriage Bolts, Nuts and Washers.

Finish the installation by installing @3/8 Car-
riage Bolts, Nuts and Washers into the Front
and Rear Crossmember.

The Bed Rack installation is now complete. Be sure to tighten all the bolts and mounting brackets!

JRR2020 - REV 1 10/24/22 Page 4



Dimensions and Specifications

Weight Limit = 500 Ibs dynamic

HEIGHT

0 o 0 0 |oaoe | N

Tall Frame Corners

A

19 inches Min
24.5 inches Max

WIDTH

60 inches Max

52 inches Min

Top of Bed Rail

HEIGHT

Short Frame Corners

13.5 inches Min
19 inches Max

!

WIDTH

52 inches Min

L

73.5 inches Max

Top of Bed Rail

JRR2020 - REV 1

LENGTH

10/24/22

<——5-1/2 foot Span Member = 60-3/4 inches long =———3»

= o O 0O oo (=] -
= N7 e No -
e °-o--{%—o_° °'= JQ:\ )
m@@i
° o e o Top of Bed Rail

Page 5




**Maintenance**

« Periodically check and re-tighten all fasteners.

« Periodically check your product for scratches or dings which can happen
over time or after heavy use or highway driving. It is important to address
these areas as soon as possible to prevent flaking and corrosion or rust
from spreading. We recommend using Rustoleum® brand Black Semi-
Gloss Protective Enamel (oil based). Remove loose powder coating, sand
the area and clean using alcohol. Apply using a foam brush by dabbing to
match the powder coat texture.

JRR2020 - REV 1 10/24/22

Page 6



1 4O | 133HS 4 :37IS 133HS 61 31vOS Q3LEIHON
_ | S1D7100740 NOISSIWagd
. NILLHM JHL INOHLM ITOHM
< _. N NM N_ 093 | v gv 3O 13¥d NI NOILONAO¥AIY
ANV D71 d0740 AL¥340dd
ONON M M —I . . WWFOZIMWWAW 310S 3HL SI ONIMVYA SIHL
AJY ON "'OMd & NI GINIVINOD NOILYWROANI 3HL
.?&Mﬁﬂ VIINIQHNOD ANV A¥VI3IN4ON¥d
3dd¥ OIW
S000F TVWID3 3OV1d 33aHL
V_MV<W_ Qmm ._.—: 3ddVONI | 61003 wWID3Q FOVId OML
. QIO L ITHOVIW AVINONY
‘NOILdINOS3a 01007 :SIDNVATIOL
. Ul_ |_ Q Ol_ czoe/ee/é . HOW NMVIa SIHONI NI 33V SNOISNIWIQ
ava | IWVN :Q3HI03dS ISIMIIFHLO SSIINN

$47607€1 XOdddV = IHOIIM

'c
1vOD d3AMOd ADV1d = LZ0zddl ¢
NOILJO 13318 3dvd = 020cddr "L
-$310

Z

Zs 3LV1d DNIZ 00'L X .8/€D dFHSVM LV dZ918EM4
|44 GA9 ALVTd ONIZ 91-8/€ LNN X3H GAOdZPI8ENH| Ll
8 G4 3LV1d ONIZ 005" L X 91-8/€ 11049 X3H SIOd7yeo18€dH| Ol
vy | 4D IIVId ONIZ00'L X 91-8/€ 1109 IOVINIVD | GdDdZ91918€9D| 6
L d3sSOaW3 - OO0 d3A0dLS3d L001OOOT 8
[4 1-13X0Vdd ONIINNOW HOVY y0-020cddre| £
4 d - 13ADVI9 ONIINNOW HDVY €0-0c0cddre| 9
14 JFIWIW NVdS 142/1-G 90-0c0cddre] &
[4 J3IGWIW SSOID 60-0c0cddre] v
14 AIGWAW LATA dINJOD S0-0C0cddre| ¢
14 JINJOD INWV S 01-020cddre| ¢
4 dWV1D TIVY 10-020cddry L
'ALO NOILdI4Ds3d JIGWNN Ldvd <@um__d_

Page 7

10/24/22

JRR2020 - REV 1



. ¢

JT Jeep

>

BLACK OPS SERIES
JEEP JT BED RACK

SHIPPING SHEET

Packaged by:

On:

e

—_—
——

e

Instruction
Booklet

BOLT KIT
(may vary)

RACK MOUNTING
BRACKET - R
2JRR2020-03

(x2)

LOD LOGO
(PACKAGED SEPERATE
IF BARE STEEL)

(x1)

dens

RACK MOUNTING
BRACKET - L
2JRR2020-04

(x2)

JRR2020 - REV 1

10/24/22

Page 8




RAIL CLAMP
4JRR2020-01

(x4)

CORNER VERTICAL MEMBER
2JRR2020-05
(x4)

JRR2020 - REV 1 10/24/22 Page 9



FRAME CORNER
2JRR2020-10
(x4)

CROSS MEMBER
2JRR2020-09

(x2)

JRR2020 - REV 1 10/24/22 Page 10



5 1/2 FT SPAN MEMBER
2JRR2020-06
(x4)

JRR2020 - REV 1 10/24/22 Page 11



OO0
OO0
RN AN AN N

S
—

W
—

S

T [

AN AN

A AN

(13109)
(x8)

OO0
@LOL@L@)
@LOL@L@)

HEX BOLT 3/8-16 X 1.50

16

|
—

S
—

W
—

JT Jeep
BLACK OPS SERIES

- ¢ [ ) JUGqi W anii

JEEP JT BED RACK

BOLT KIT
Packaged by:

| @LOLCL@)
OO0
@LOL@L@)
OO

1136306
44)

(

X

HEX NUT 3/8

Page 12

10/24/22

JRR2020 - REV 1



N N N TN TN ST N T N T

N N N TN TN ST N T N T

N N N TN TN ST N T N T

N N N TN TN ST N T N T

N N N TN TN ST N T N T

N N N TN

CARRIAGE BOLT 3/8-16 X 1.00
(0155068)
(x44)

JRR2020 - REV 1 10/24/22 Page 13



OOOOOEIE)

QOOOOOO p
QOOOOOO =
OOOOOOE)

OOOOOECE)
OOOOOGCE)
QOLOOLOOEG




